ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

ERA=330/2-78-021

EVALUATION OF
OPERATING AND MAINTENANCE PROCEDURES
AT THE
BLUE PLAINS WASTEWATER TREATMENT PLANT
WASHINGTON, D.C.

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER

DENVER. COLORADO

DECEMBER 1978 Yoy i



Environmental Protection Agency
0ffice of Enforcement
EPA-330/2-78-021

EVALUATION OF
OPERATING AND MAINTENANCE PROCEDURES
AT THE
BLUE PLAINS WASTEWATER TREATMENT PLANT
Washington, D.C.

David L. Brooman

December 1978

National Enforcement Investigations Center
Denver, Colorado



II.
III.

Iv.

[Ye) o~ O U 82w N~

—
o

CONTENTS

INTRODUCTION . . . . . . . . . . . o o o v v v v v .. 1
SUMMARY AND CONCLUSIONS . . . . . . . . . . « « . .. 4
[...]
ous and to improve the suspended solids removal efficiency. In April
1978 the District informed Region III that the chemical addition rates

National Pollutant Discharge Elimination System.

* NPDES =
= Biochemical Oxygen Demand; TSS = Total Suspended Solids.

** BOD



were being cut back in an attempt to reduce the solids inventory of
the plant. The District reasoned that, by reducing the chemical
addition rates, less chemical sludge volume would be generated, al-
beit at some reduced suspended solids capture efficiency.

* In early 1978, the District requested additional construction
grant monies from Region III for the design and construction of lime
handling facilities to be used in conjunction with the new solids
dewatering units at the plant. The District contended that the Time
facilities were required to improve the dewatering characteristics of
the sludge and had not been included in the original design for the
new dewatering units.

In May 1978, the Director of the Enforcement Division, USEPA
Region III requested that the National Enforcement Investigations
Center (NEIC) conduct an inspection at the Blue Plains plant. The
purposes of this inspection were threefold: (a) to determine if the
District's failure to comply with its NPDES permit limitations was
due to improper maintenance and operation of the plant treatment
units, (b) to evaluate whether the District's decision to reduce chem-
ical feed rates at the plant constituted a violation of the NPDES
permit general condition that the plant be operated as efficiently as
possible at all times, and (c) to determine if the new lime handling
facilities requested by the District were required for efficient sludge
dewatering.

On July 18 to 20, NEIC engineers, accompanied by Region III person-
nel, conducted an on-site inspection at the Blue Plains plant. The in-
spection team met with key District operating personnel, observed the
various treat&ént processes, and collected pertinent data on the plant
operations. This report summarizes the findings of that inspection.

It was not within the scope of this project to have NEIC develop
an independent data base by sampling and analyzing the plant wastewater



streams. The NEIC evaluation of the plant operating practices there-
fore used the monthly operating data summaries generated by the
District, since these data were all that were available. However,
the reader should be aware that the validity of the District's data
is questionable and conclusions derived from these data may subse-
quéntly be biased accordingly. The Appendix summarizes analytical
problems previously identified at the District's laboratory by Region
II1 and District personnel. Potential sampling and flow monitoring
discrepancies, identified by NEIC engineers during their inspection
at the plant, are also discussed in the Appendix.



II. SUMMARY AND CONCLUSIONS

N

Findings of the July 18 to 20, 1978 NEIC inspection of the
operating and maintenance procedures employed at the District of
Columbia's Blue Plains Wastewater Treatment Plant and the conclusions

drawn from these findings are discussed below.

1. The Blue Plains wastewater treatment systems were designed
around the modified aeration mode of the activated sludge
(A.S.) process. Inherent in this process mode are interme-
diate levels of BOD and TSS removal, ranging from 60 to
80%. Based on the plant's average BOD and TSS influent
concentrations of about 145 mg/1 and 160 mg/1, respectively,
and the above removal efficiencies, the plant effluent con-
centrations should range between 29 and 58 mg/1 BOD and 32
and 64 mg/1 TSS. At these concentrations the permit 30-day
average effluent limitations of 30 mg/1 BOD and 30 mg/1 TSS
would be exceeded.

2. The District adds ferric chloride and polymer to the acti-
vated sludge mixed liquor just ahead of the secondary set-
tling tanks to increase the activated sludge process BOD
and TSS removal efficiencies above those inherent in the
modified mode and, also for phosphorous removal. District:
data indicate that the quality of the plant effluent is
quite dependent on the constant addition of these chemicals.
Dufing most of 1977 and early 1978 several mechanical prob-
lems were encountered with the chemical feed systems for
both ferric chloride and polymer. Several of the permit
effluent violations, or near violations, experienced at the
plant were related to the loss of chemical feed. Apparently



these problems were related to the temporary nature of the
chemical feed equipment and should be eliminated when con-
struction of new permanent chemical facilities is completed.

The major operating problem at the Blue Plains plant during
1977 and 1978 has been the lack of adequate sludge solids
handling equipment. At the time of this inspection, the
sludge solids could not be removed from the wastewater treat-
ment processes as fast as these processes generated them.
The sludge solids in excess of the capacity of the removal/
dewatering equipment were recycled to the plant influent.
Consequently, this recycle load increased to the point where
the treatment processes could no longer remove the solids
efficiently enough to meet the permit limitations, and vio-
lations occurred.

The bottlenecks in the sludge handling system were the
gravity sludge thickening units and the sludge dewatering
vacuum filters, the latter units playing the major role.
Since the existing vacuum filters had insufficient dewat-
ering capacity, they could not keep pace with the solids
load being sent to the gravity thickening tanks. As a re-
sult, the thickener became overloaded and the thickener
supernatant quality deteriorated, increasing the solids
Toad in the recycle stream.

District personnel reported that new solids handling/
dewatering equipment, incorporating dissolved air flotation
thickening units for waste-activated sludge and twenty-four
new vacuum filters for dewatering sludge solids, was on-line
by late August 1978. This new equipment should eliminate
the solids handling problems which have plagued the plant,
resulting in a marked improvement in the plant effluent
quality.



General equipment maintenance at the plant is a potential
problem which could ultimately affect performance. The
general appearance of the plant grounds and structures is
poor. NEIC engineers noted maintenance problems with the
final clarifer scum collection systems and effluent weirs.
District personnel acknowledged that the lack of full-time
maintenance personnel at the plant has caused reduced plant

performance when emergency repairs were needed during off-hours.

The data available to the NEIC are insufficient to substan-
tiate or refute the District's claims that it requires ex-
tensive lime handling/feed equipment to condition the sludge
solids to be dewatered at the new vacuum filter units. Par-
ameters such as solids capture by the filters and optimum
filter cake solids content do not appear to have been ade-
quately addressed. Some lime handling/feed facilities are
probably needed at the plant for those periods of time dur-
ing the year when changes in sludge characteristics dictate

1ime conditioning.

Previous inspections of the District's laboratory facili-
ties, conducted since May 1976 by personnel from Region
III's Surveillance and Analysis Division, have documented
numerous problems with the physical condition of the lab-
oratory and the analytical procedures employed. Intra-
Regional memoranda and correspondence between the Region
and the District have highlighted these problems. The
problems are serious and, though the District has made some
progress toward correcting them, recent Region III inspec-
tions at this laboratory have revealed that many problems

still remain.



The problems existing with the laboratory plus those
noted by NEIC with the sampling procedures, flow monitoring
equipment and techniques, and the methods used to calculate
the final effluent loads could affect the accuracy of the
data the District generates. However, this data base is
the only one available for the plant and was therefore used
by NEIC for evaluation of the treatment systems.



II1I. HISTORY AND CURRENT OPERATING STATUS OF THE BLUE PLAINS PLANT

HISTORICAL BACKGROUND

To appreciate some of the operating problems currently encoun-
tered at the Blue Plains plant, an understanding of the historical
development of the treatment processes at the site is necessary.
This development is briefly summarized below.

1938 The original treatment facility, consisting of a pumping
station, plus process units for grit removal, grease separa-
tion, primary sedimentation and anaerobic digestion, elutria-
tion, and vacuum dewatering of sludges, was placed in opera-
tion. These units, which today are incorporated in the
West plant, were designed to treat an average flow of 5.7
m3/sec (130 mgd).

1949 Four primary sedimentation tanks and four anaerobic diges-
tion tanks were added to increase the plant capacity to 7.7

m3/sec (175 mgd).

1953 to 1955 Pre- and post-chlorination were added and sludge

incineration facilities were installed. The incinerator

equipment proved unsatisfactory and was abandoned.

1959 Biological secondary treatment units were added and
the primary capacity was increased to 10.6 m3/sec (240 mgd).



1968 Design was initiated to increase the plant capacity to
13.6 m3/sec (309 mgd) as well as to provide extensive new
treatment units for nutrient removal and tertiary filtra-
tion of the total wastewater flow (this design is further
discussed later in this section).

1971 to 1974 Six vacuum filters were added to increase the

sludge dewatering capacity of the plant.

1974 Twenty new primary sedimentation tanks and a new pump sta-
tion were added. These facilities plus the addition of
increased secondary treatment units, discussed below, con-
stitute the East plant which parallels the older West plant
operation.

1976 Two new aeration tanks and attendent settling tanks for the
East plant were added to provide a total secondary treatment
capacity for 13.6 m3/sec (309 mgd). Also, the plant began
adding ferric chloride and polymer to the wastewater to
remove phosphorous.

The District has been confronted with space problems at the Blue
Plains site. Because of this and because effluent limitations for
BOD and TSS were significantly less stringent during the 1950's and
early 1960's when the first Blue Plains activated sludge batteries
were designed and constructed, the District opted to install the mod-
ified aeration mode of activated sludge (A.S.) treatment. The modi-
fied A.S. mode employs a significantly shorter aeration period than
does the conventional A.S. mode, about 2 hours versus 4 to 8 hours,
respective]y.f The modified A.S. systems sacrifice treatment effi-
ciency due to the reduced contact period, generally achieving 60 to
80% reduction of BOD and TSS. The more conventional A.S. modes can

consistently achieve in excess of 90% reduction of these parameters.



10

During the late 1960's, as the flow rate to the plant increased
and the hydraulic detention time in the aeration basins decreased,
the Blue Plains effluent quality deteriorated. Simultaneously, the
new pollution control awareness which developed throughout the nation
resulted in stricter effluent limitations for wastewater treatment
p];hts. In 1968, the District contracted with Metcalf and Eddy (M&E)
consulting engineers, to evaluate the needs of the District to meet
future effluent limitations. In their summary report!, M&E concluded
that the modified A.S. mode alone could not attain the greater than
90% BOD and TSS reductions anticipated to be required by future ef-
fluent limitations, and they recommended that the District convert to
the step aeration A.S. mode for their existing and future A.S. sys-
tems. However, in this same report, M&E implied that if certain
treatment options were adopted in the future for removal of nutrients
(for example, heavy metal addition for phosphorous removal, ammonia
stripping or biological processes for nitrogen removal), then it might
be economically practical to use the modified A.S. process for BOD
and TSS removal. With chemical addition (ferric chloride and polymer)
it had been shown in pilot plant studies that the modified A.S. system
was capable of 90% reduction of BOD and TSS.

CURRENT OPERATING STATUS

Subsequent to the 1968 M&E evaluations, several pilot plant studies
convinced the District that metal ion addition for phosphorous removal
and biological nitrification and denitrification reactors for nitrogen
removal were the most reliable and economical nutrient removal processes.
Once the Distgict committed itself to these processes, modified A.S.
became the most practical A.S. process for the plant expansion. As a
result, the current secondary treatment portions of both the East and
West plants ‘are operated in the modified mode. Ferric chloride and
polymer are added to the mixed liquor just before it enters the secon-
dary settling tanks, both for phosphorous removal and to increase the
BOD and TSS removal efficiency of the systems.



At the time of the NEIC inspection, the Blue Plains treatment
plant consisted of two parallel, modified A.S. treatment plants with
a total average deéign capacity of 13.6 m3/sec (309 mgd) [Figure 1].
The West plant, the older of the two, has an average treatment capa-
city of about 5.5 m3/sec (124 mgd); the newer East plant has an aver-
age treatment capacity of about 8.1 m3/sec (185 mgd) [Table 1]. The
treated effluents from the East and West plants are combined, disin-
fected with chlorine and discharged at Outfal) 002 to the Potomac
River estuary. -

There is a considerable amount of construction underway at the
pPlant site. The new nitrification reactors and related sedimentation
tanks are estimated to be in operation in early 1979. The new Solids
Processing Building, housing dissolved ajir flotation units for waste-
activated sludge thickening and twenty-four new sludge dewatering
vacuum filters, was essentially completed at the time of the NEIC
inspection. The tertiary effluent filtration units are under con-
struction but are not expected to be operating until 1980 or later.

11



Y]

EAST PLANT
Effluent

FeCl
Polyr-r

Y

Influent .
uent  ———=1 GriT | PRIMARY AERATION | FINAL

REMOVAL BASINS BASINS CLARIFIERSJ
' —- r Combined Effluent

¢l

Y to Outfall 002
! )
WEST PLANT 2
— {3
<o e
w Effluent -
Influent  ___ I GrIT —| PRIMARY ]vAERATION - FINAL - 5
REMOVAL BASINS BASINS CLARIFIERSI 5
T ‘
Thickener | Polymer _ s
Overflow ‘ El 7o
- S| 3|E
——{ THICKENER S R
o ] 1
© "Raw" Sludge SLUDGE
4 " n
_ Ut conn. T™ Raw" Sludce
w o - '—/ Filter Cake
} to Disnosal
HIGH RATE "L { % .
DIGESTION o = o
Wash Water s §
3 Q —
— (3] (o]
| z| 2| &
Digested ' 1siLuDG VA(I:UUMR
. LUDGE FILTE
Sludge ELUTRIATION }—=1 "cono. [~ * Diocested Sludoe
Filter Cake
to Disnosal
Figure 1. District of Columbia, Blue Plains Wastewater

Treatment Plant Flow Diagram, as of July, 1978



13

Table 1

SUMMARY OF TREATMENT UNIT DESIGN PARAMETERS2’3
BLUE PLAINS WASTEWATER TREATMENT PLANT

Process and Parameter West Plant East Plant Total

Gryt Chambers

Type Aerated
Number of Chambers 4 12 16
Volume in Service, m3(ft3)x10% 2.0 (71.0) 5.9 (210.0) 7.9 (281.0)
Primary Sedimentation Tanks (all circular)

Number of Tanks 16 20 36
Diameter, m(ft) 32.3 (106) 36 5 (120)

Total Volume, m3(ft3) x 108 0 05 (1.93) 009 (3 23) 0.14 (5.16)
Total Surface Area, m2(ft2)x103 13.1 (141.2) 21 0 (226.2) 34.1 (367.4)
Secondary Aeration Tanks

Number of Units q

Total Volume, m3(ft3)x10€
MLSS,2 mg/1

2
0.044 (1.54)

6
0.060 (2.11) 0.104 (3 6b)

Average 1300 1300

Peak 2000 2000
MLVSS,® mg/1

Average 800 800

Peak 1000 1000
Maximum Return Sludge Flow,

m3/sec(mgd) 1.6 (36) 2.1 (48) 3.7 (84)

Secondary Sedimentation Tanks (all rectangular)
Number of Units 12 12 24
Total Volume, m3(ft3)x108 0.078 (2.77) 0.084 (2.98) 0.162 (5.75)
Total Surface Area, m2(ft2)x103 22 (237) 23 (248) 45 (485)
Gravity Thickeners
Number of Umits 6
Diameter, m(ft) 19.8 (65)
Sidewall depth, m(ft) 3 (10)
Anaerobic Sludge Digestion
Number of Tanks 12
Type Fixed Cover, High Rate
Total Volume, m3(ft3)x108 0 05 (1 71)
Operating Temperature, °C (°F) 35 (95)
Elutriation Tanks
Number of Unmits 4
Total Volume, m3(ft3)x103 2.83 (100)
Vacuum Filters, Digested Siudge
Number of Units 4
Diameter of Units, m{ft) 4.3 (14)
Total filtration area, m2(ft2) 186 (2000)
Vacuum Filters, "Raw" Sludge
Number of Units 6
Diameter of Units, m{ft) 4 9 (16)
Total Filtration Area, m2(ft2) 334 (3600)

a MLSS = Mixed Liquor Suspended Solids
b MLVSS = Mixed Liquor Volatile Suspended

Solids



IV. EVALUATION OF TREATMENT PLANT OPERATING
AND MAINTENANCE PROCEDURES

The main objectives of this project involved evaluation of the
District's operating and maintenance (0 & M) procedures at the Blue
Plains plant to determine if they were the cause of the NPDES permit
violations experienced in early 1978. To accomplish these objectives,
the NEIC engineers relied heavily on discussions with District operating
personnel and review of the District's historical operating data for
the plant. As mentioned in the Introduction and discussed in detail
in the Appendix, the validity of the District's historical operating
data is questionable. NEIC engineers, however, used these data ex-
tensively in evaluating the plant operations because no other data
were available.

Three areas of operating problems at the Blue Plains plant were
identified during the NEIC evaluation: the inherent limitations of
the modified aeration A.S. system, the unreliability of the chemical
feed systems used to improve the performance of the A.S. systems, and
the limitations of the sludge processing systems. Deficiencies in
the general plant maintenance program were also detected during the
NEIC inspection. The 0 & M problems evaluated during this project
are discussed below.

LIMITATIONS OF THE MODIFIED AERATION A.S. SYSTEMS

The modified aeration A.S. mode is characterized by a relatively short
aeration period of from 1.5 to 3 hours, a high food-to-micro-organism ratio



15

(F/M) of 1.5 to 5.0 kg(1b) BOD/kg(1b) MLVSS*/day, a low biomass concen-
tration (MLSS* = 200 to 500 mg/1), a low return sludge ratio (0.05

to 0.15) and a very low sludge age of 0.2 to 0.5 days. The process

can achieve BOD removals of 60 to 80%. Some operational difficulties
have historically been experienced with the process resulting in poor
biomass characteristics and high suspended solids concentrations in
the effluent?.

The District's operating parameters for the East and West plants
at Blue Plains approximate the general guidelines for the modified
aeration systems discussed above. Table 2 summarizes the ranges for
these parameters at the two plants from June 1977 to May 1978. The
District runs slightly higher sludge ages, higher return sludge ratios,
and substantially higher MLSS concentrations than normally employed
in the modified aeration mode. The MLSS concentrations approach those

encountered in the more conventional activated sludge systems.

Tables 3 and 4 summarize the BOD and TSS removal efficiencies
for the East and West plants, respectively, from June 1977 to May
1978. These data reflect the plant's operations with chemical addi-
tion and are not indicative of true modified aeration A.S. systems.
During this period, the BOD and TSS removal efficiencies for the East
plant ranged from 78 to 86% and from 79 to 88%, respectively. Removal
efficiencies for these pollutants at the West plant ranged from 67 to
79% and from 63 to 82%, respectively. Obviously, neither plant can
consistently achieve 90% removal of these pollutants even with chemical
addition. Also, the East plant apparently is more efficient in removing
these pollutants than the West plant.

The plant removal efficiencies [Tables 3 and 4] were calculated
solely on total plant influent and effluent pollutant mass loadings,

* MLVSS = Mixed Liquor Volatile Suspended Solids; MLSS = Mixed
Liquor Suspended Solids.



16

Table 2